saronas. FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.565 GHz 1001 pts Span 40.0 MHz CF 2.565 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.561923 GHz 18.58 dam ML 2.561883 GHz 17.87 dam
T 1 2,5557692 GHz 11.22 dBm Oce Bw 18.421576422 MHz TL L 25559291 GHz 9.62 dBm Oce Bw 18.101696102 MHz
T2 1 2.5741908 GHz 10.54 dam T2 1 2.574031 GHz 9.60 dam
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.62 dBm) ™M1[1] 16.04 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.608237 GHz 18.62 dsm ML 2.505999 GHz 16.84 dam
T 1 2,5958091 GHz 11.00 dBm Oce Bw 18.141856142 MHz TL L 2.5958092 GHz 9.68 dBm Oce Bw 18.361616362 MHz
T2 1 2.614031 GHz 10.64 dam T2 1 2.5141908 GHz 9.74 dom
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.98 dém| mili] 18.01 dBm|
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CF 2.645 GHz 1001 pts Span 40.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.643082 GHz 18.98 dBm ML 2.649116 GHz 18.01 dBm
TL 1 26358891 GHz 10.41 dBém Oce Bw 18.221778222 MHz TL 1 2.6358492 GHz 9.99 dém Oce Bw 18.221778222 MHZ
T2 1 26541109 GHz 10.34 dBm T2 1 2.6540709 GHz 10.30 dBm
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saronas. FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.21 dBm) ™M1[1] 15.48 dBm)
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CF 2.5575 GHz 1001 pts Span 10.0 MHz CF 2.56 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.55749 GHz 15.21 dam ML 2.561039 GHz 15.48 dam
T 1 2,5552522 GHz 9.24 dBm Oce Bw 4,495504496 MHz TL L 2,5555045 GHz 8.63 dBm Oce Bw 9.030969031 MHz
T2 1 2.5597478 GHz 8.42 dam T2 1 2.5645355 GHz 9.56 dam
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Date: 5.0CT 2017 17.51:30
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.605749 GHz 14,35 dam ML 2601344 GHz 14,84 dam
TL 1 2,6027423 GHz 7.67 dm Oce Bw 4.495504456 MHz TL L 2.6004645 GHz 8.78 dBm Oce Bw 9.050949051 MHz
T2 1 2.6072378 GHz 7.82 dam T2 1 25095155 GHz 9.14 dam
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Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2650622 GHz 13.75 dém ML 1 2.851678 GHz 16.55 dBm
TL 1 26502423 GHz 6.90 dBém Oce Bw 4.495504496 MH2 T1 1 2.6454845 GHz 8.84 dBm oce Bw 9.010989011 MHZ
T2 1 26547378 GHz 7.18 dém T2 1 2.6544955 GHz 9.12 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2556206 GHz 14,21 dBm ML 2,56524 GHz 16.63 dam
T 1 2,5558167 GHz 7.94 dBm Oce Bw 13.396603397 MHz TL L 2555060 GHz 9.62 dBm Oce Bw 18.301696302 MHz
T2 1 25692133 GHz 8.85 dam T2 1 2.5742707 GHz 9.79 dam
L U J L JU J L]
Date: 5 OCT 2017 17.53:30 Date: 50CT.2017 17.54:30
ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.608417 GHz 14,24 dBm ML 2.510674 GHz 16.62 dam
T 1 2,5963167 GHz 7.10 dBm Oce Bw 13.456543457 MHz TL L 25959291 GHz 9.17 dBm Oce Bw 18.261736262 MHz
T2 1 2.6117732 GHz 6.4 dam T2 1 2.5141908 GHz 9.70 dam
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Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

)

Date: 5.0CT.2017 175410

ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.643028 GHz 14.95 dBm ML 2.645150 GHz 18.22 dBm
TL 1 26407867 GHz 7.61 dBm Oce Bw 13.396603397 MHz TL 1 2.6359291 GHz 10.41 dBm oce Bw 18.341658342 MHz
T2 1 26541833 GHz 8.93 dem T2 1 2.6542707 GHz 11.08 dBm
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES N 20 ghifie_EPURIOUS LINE 4BS PASS
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-60 dBm -60 dem ‘
Start 2.525 GHz 10005 pts Stop 2.56 GHz | (|[ Start 2.65 GHz 10005 pts Stop 2.685 GHz
purlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.525 Gz £.990 GHp 1,000 MHz 2:54461 GHz -42.39 dBm -17.39 d8 2.650 GHz 2.657 GHz 100.000 kHz 2.65465 GHz 22.98 dBm ~7.02 dB
2.548 Gz 2.546 GHz 1.000 MHz 2.54539 GHz -41.56 dm -28.56 d& 2557 GHe 2 658 GHz 50,000 kHz 2 ee702 OHe e e dom a6 de
2546 GHz 2.550 GHz 1.000 MHz 2.55014 GHz -40.77 dBm -30.77 d8 2.658 GHz 2.662 GHz 1.000 MHz 2.65880 GHz -36.16 dBm -26.16 dB
2.550 GHz 2.551 GHz 50.000 kHz 2.55095 GHz -45.10 dBm -39.10 dB 662 GHz 2663 GHz 1000 MH= 5 eenna oHe i e oo de
2.551 GHz 2.560 GHz 100,000 kHz 2.55534 GHz 21.58 dém -8.42 dB 5 863 CHe 5685 Chs 1000 M 3665t CHa 170 dam 1600 B
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Date: 25 AUG 2017 20:25:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.525 GHz £.590 GHz 1.000 tiHz 2:54456 GHz =40,41 dm -15.41 d8 2.650 GHz 2.657 GHz 100.000 kHz 2.65276 GHz 8.43 dBm -21.57 dB
2,548 GHz 2.546 GHz 1.000 MHz 2.54546 GHz -36.92 dém -23.93 d& 2.657 GHz 2 658 GHe 50.000 kHz 265718 GHe 29 14 dBm 1014 dB
2.546 GHz 2.550 GHz 1.000 MHz 2.55050 GHz -31.23 dém -21.23 dg 2,658 GHz 2.662 GHz 1,000 MHz 2.65810 GHz -19.59 dbm -9.50 db
2,550 GHz 2.551 GHz 50.000 kHz 2.55142 GHz -40.12 dém -30.12 dB 5 562 CH= 2863 GHe 1,000 MHz 266201 GHz 20 54 dBm 684 de
2,551 GHz 2.560 GHz 100,000 kHz 2.55880 GHz 8,61 dém -21.39 dB 5 883 GHz 5 885 GHz 1,000 Mz 566317 GHe ~32.31 cbm EXIET
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 15,90 de

Mode Auto Sweep

Date: 25 AUG 2017 20:21:58

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_PURIOUS LINE ABS PASS
10 dBm {‘l 10 dem ﬂ
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-10 dem ) -10 dBm ! \ —
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-60 dBm -60 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz || Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.525 GHz 2.546 GHz 1.000 MHz 2.54471 GHz -42.90 dBm -17.50 d& 2.650 GHz 2.657 GHz 100.000 kHz 2.65467 GHz 21.56 dBm -8.44 db
2.546 GHz 2.546 GHz 1.000 MHz 2.54624 GHz -41.69 dém -28.69 db 2.657 GHz 2.658 GHz 50.000 kHz 2.65701 GHz -51.49 dBm -41.49 dB
2,546 GHz 2.550 GHz 1.000 MHz 2.55050 GHz -41.13 dBm -31.13 d8 2.658 GHz 2.662 GHz 1.000 MHz 2.65876 GHz -36.86 dBm -26.86 dB
2,550 GHz 2.551 GHz 50.000 kHz 2.55102 GHz -45.23 dBm -39.23 dB 5 667 GH= 3 663 GH2 1,000 Mz 266286 GHz a157 dBm ~28.57 db
2,551 GHz 2.560 GHz 100,000 kHz 2,55532 GHz 20.67 dBm -9.33 d& .663 GHz 2.685 GHz 1.000 MHz D BEST GHe —42.01 cbm 1701 B
Y
) i )

Date: 25 AUG 2017 20:26:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.90 de

Mode Auto Sweep

Date: 25.AUG.2017 20:24:17

@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES
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-60 dBm -60 dem

Start 2.525 GHz 10005 pts Stop 2.56 GHz || start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2526 GHz £.546 GHz 1.000 MHz 254531 GHz =40,39 dbm Zi5.39 db 2,650 GHz 2.657 GHz 100.000 kHz 2,65090 GHz 7.73 dém -22.27 db
2.548 GHz 2.546 GHz 1.000 MHz 2.54548 GHz -38.55 dm -25.55 db 2.657 GHz 2.658 GHz 50.000 kHz 265715 GHz -29.10 dBm -19.10 dB
2546 GHz 2.550 GHz 1.000 MHz 255043 Gz -32.67 dém -22.67 d& 2.658 GHz 2.662 GHz 1,000 MHz 2.65800 GHz -19.90 dém -9.90 dB
2,550 GHz 2.551 GHz 50.000 kHz 2.55137 GHz -41.55 dBm -31.55 d& 5 662 GH= 3 663 GH2 1,000 Mz 2.66207 GHz 31,39 dBm 1539 dB
2,551 GHz 2.560 GHz 100,000 kHz 255915 GHz 7.29 dim -22.71 dB 5663 GHz 2.685 GHz 1.000 MHz 2.66303 GHz 3330 dBm 530 dn
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41 /5MHz / 674QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15,00 db
SGL Count 100/100

Mode Auto Sweep

Date: 5.0CT 2017 16:59:36

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS

o0 dhifie _BPURIOUS LINE_ABS PASS i 20 dbjRe—PURIOUS LINE ABS PASS
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Mg

-60 dBm -60 dBm

Start 2.525 GHz 10005 pts Stop 2.56 GHz || Start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.525 GHz 2.546 GHz 1.000 MHz 2.54495 GHz -42.54 dBm -17.54 d& 2.650 GHz 2.657 GHz 100.000 kHz 2.65469 GHz 22.11 dBm -7.89 db
2.546 GHz 2.546 GHz 1.000 MHz 2.54619 GHz -41.89 dém -28.89 db 2.657 GHz 2.658 GHz 50.000 kHz 2.65710 GHz -51.71 dBm -41.71 dB
2,546 GHz 2.550 GHz 1.000 MHz 2.55049 GHz -41.30 d&m -31.30 d& 2.658 GHz 2.662 GHz 1.000 MHz 2.65875 GHz -37.56 dBm -27.56 dB
2,550 GHz 2.551 GHz 50.000 kHz 2.55100 GHz -50.24 dBm -40.24 dB 5 667 GH= 3 663 GH2 1,000 Mz 266238 GHz 4199 dBm ~28.99 db
2,551 GHz 2.560 GHz 100,000 kHz 2,55535 GHz 22.13 dBm -7.67 d& .663 GHz 2.685 GHz 1.000 MHz 5 66380 GHe 41,36 chm 636 b
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Date: 5 OCT 2017 17:01:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5.0CT.2017 17.00:48

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
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7.000 GHz 10,000 GHz 1.000 MHz 7.85961 GHz -37.74 dBm -12,74 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85711 GHz -38.01 dBm -13.01 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.32171 GHz -36.97 dBm -11.97 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30121 GHz -37.16 dBm -12.16 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.76503 GHz -33.72 dBm -8.72 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.75728 GHz -34,04 dBm -9.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.08825 GHz -33.68 dBm -8.68 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.91314 GHz -33.74 dBm -8.74 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 512.50125 MHz -42.33 dbm -17.33 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.47676 MHz -42.91 dBm 91 de
1.000 GHz 2,525 GHz 1.000 MHz 2.14899 GHz -42.64 dBm -17.64 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.28926 GHz -42.49 dBm .49 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.99366 GHz -42,08 dBm -17.02 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.97993 GHz -42.20 dBm .20 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -36.88 dBm -11.88 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85927 GHz -37.04 dBm .04 de
7.000 GHz 10,000 GHz 1.000 MHz 7.85561 GHz -37.92 dBm -12,92 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86311 GHz -37.70 dBm .70 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30871 GHz -37.08 dbm -12.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31621 GHz -37.18 dBm .18 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76053 GHz -33.96 dBm -8.96 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76853 GHz -33.96 dBm .86 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79115 GHz -33.60 dBm -8.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78965 GHz -33.65 dBm
( 1 ] ( )|
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -42.90 dBm -17.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 929.95252 MHz -42.96 dBm -17.96 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.44782 GHz -42.62 dBm -17.62 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.28392 GHz -42.53 dBm -17.53 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89205 GHz -42.39 dBm -17.32 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.98937 GHz -41.,96 dBm -16.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -36.74 dBm -11.74 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98975 GHz -36.79 dBm -11.79 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.07224 GHz -37.91 dBm -12,091 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.03025 GHz -37,39 dBm -12.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.33221 GHz -37.02 dbm -12.02 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30471 GHz -36.91 dBm -11.91 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76003 GHz -33.75 dBm -8.75 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77403 GHz -33.85 dBm -8.85 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85565 GHz -33.80 dBm -8.80 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78865 GHz -33.53 dBm -8.53 d&
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Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz -42.70 dbm -17.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.38531 MHz -42.91 dBm 91 de
1.000 GHz 2,525 GHz 1.000 MHz 2.34224 GHz -42.65 dBm -17.65 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.49127 GHz -42.35 dBm 35 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.99398 GHz -42.13 dBm -17.13 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99693 GHz -42.28 dBm .28 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.95 dBm -11.95 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99125 GHz -36.80 dBm .80 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.85411 GHz -37.84 dBm -12.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86061 GHz -37,93 dBm 93 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31471 GHz -37.20 dBm -12.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29821 GHz -37.27 dBm .27 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76553 GHz -33.93 dBm -8.93 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.74378 GHz -33,90 dBm .90 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.84065 GHz -33.,48 dBm -8.48 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78765 GHz -33,73 dBm
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -42.71 dBm -17.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -42,89 dBm -17.89 dg
1.000 GHz 2,525 GHz 1.000 MHz 2.44896 GHz -42.50 dBm -17.50 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.27706 GHz -42.52 dBm -17.52 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89237 GHz -41.92 dBm -16.92 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99756 GHz -42.16 dBm -17.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.67 dBm -11.67 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.84627 GHz -36.73 dBm -11.73 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -37.88 dBm -12.88 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.06474 GHz -37.37 dBm -12.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31671 GHz -37.04 dBm -12.04 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31071 GHz -37.15 dBm -12.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76753 GHz -34.03 dBm -9.03 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.75553 GHz -33.97 dBm -8.87 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.77565 GHz -33.63 dBm -8.63 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79215 GHz -33.69 dBm -8.69 d&
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LTE Band 41/ 15MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -42.86 dBm -17.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 878.56822 MHz -42.86 dBm .86 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.31784 GHz -42.43 dBm -17.43 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.44744 GHz -42.47 dBm 47 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98654 GHz -42,29 dBm -17.28 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99599 GHz -41,93 dBm .93 de
3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -36.80 dBm -11.80 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99125 GHz -36.86 dBm .86 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.85361 GHz -37.73 dBm -12,72 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86011 GHz -37.91 dBm 91 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30021 GHz -37.07 dbm -12.07 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.28921 GHz -37.14 dBm 14 de
14.000 GHz 18.000 GHz 1.000 MHz 16.36895 GHz -33.94 dBm -8.94 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76453 GHz -33.70 dBm .70 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.06175 GHz -33.52 dBm -8.52 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79465 GHz -33.56 dBm .56 dB
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.73612 MHz -42.51 dBm -17.51dB 30,000 MHz 1,000 GHz 1.000 MHz 978.91304 MHz -42.76 dém -17.76 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.45811 GHz -42.46 dBm -17.46 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.30793 GHz -42.49 dBm -17.43 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98448 GHz -42.36 dBm -17.36 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99662 GHz -42.20 dBm -17.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.47 dBm -11.47 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99575 GHz -36.71 dBm -11.71 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.86161 GHz -37.79 dBm -12,79 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86211 GHz -37,93 dBm -12.93 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.29471 GHz -36.95 dbm -11.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31521 GHz -37.00 dBm -12.00 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.76053 GHz -33,95 dBm -8.95 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.75228 GHz -33,97 dBm -8,97 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.78315 GHz -33.56 dBm -8.56 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.78615 GHz -33.68 dBm -8.69 dB
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30.000 MHz 1.000 GHz 1.000 MHz 518.31834 MHz -42.83 dbm -17.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.60170 MHz -42.77 dBm 77 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.28163 GHz -42.53 dBm -17.53 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.47831 GHz -42.68 dBm .68 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98355 GHz -42,08 dBm -17.08 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.98024 GHz -42.31 dBm 31de
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -36.88 dBm -11.88 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.84927 GHz -36.40 dBm .40 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.86061 GHz -37.97 dBm -12,97 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85861 GHz -37,99 dBm .99 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.29371 GHz -37.01 dbm -12.01 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29771 GHz -37.08 dBm .03 dg
14.000 GHz 18.000 GHz 1.000 MHz 16.01500 GHz -34.03 dBm -9.03 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76453 GHz -34,05 dBm .05 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78765 GHz -33.58 dBm -8.58 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87115 GHz -33,57 dém
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30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -42.93 dBm -17.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 853.69315 MHz -43.01 dBm -18.01 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.33347 GHz -42.65 dBm -17.65 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.33385 GHz -42.43 dBm -17.43 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.87096 GHz -42,29 dBm -17.28 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.96891 GHz -42.24 dBm -17.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -37.10 dBm -12.10 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.84927 GHz -36.88 dBm -11.88 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85711 GHz -37.96 dBm -12,96 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.42668 GHz -37.,98 dBm -12.98 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31421 GHz -37.28 dBm -12.25 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29671 GHz -37.08 dBm -12.05 db
14.000 GHz 18.000 GHz 1.000 MHz 15.76153 GHz -33.83 dBm -8.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76753 GHz -33.75 dBm -8.75 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78465 GHz -33.66 dBm -8.66 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78215 GHz -33.68 dBm -8.63 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -43.06 dBm -18.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.16582 MHz -43.03 dBm -16.03 db
1.000 GHz 2,525 GHz 1.000 MHz 2.32966 GHz -42.75 dBm -17.75 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.34033 GHz -42.72 dBm -17.72 d8
2,685 GHz 3.000 GHz 1.000 MHz 2.98686 GHz -42.18 dBm -17.12 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99835 GHz -42.49 dBm -17.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -36.82 dBm -11.82 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98975 GHz -36.83 dBm -11.83 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85411 GHz -38,14 dBm -13.14 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85661 GHz -37,97 dBm -12.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30271 GHz -37.17 dbm -12.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31021 GHz -37.22 dBm -12.22 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77153 GHz -33.88 dBm -8.88 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77003 GHz -34,05 dBm -9.05 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.80065 GHz -33.85 dBm -8.85 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.86765 GHz -33,74 dBém -8.74 dB
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30.000 MHz 1.000 GHz 1.000 MHz 926.07446 MHz -43.07 dBm -18.07 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.30145 GHz -42.55 dBm -17.55 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89378 GHz -42.12 dBm -17.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -36.91 dBm -11.91 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.87310 GHz -38,06 dBm -13.06 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31571 GHz -37.19 dBm -12.15 dB
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18.000 GHz 27.000 GHz 1.000 MHz 19.79565 GHz -33.70 dBm -8.70 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41/ 10MHz
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1.000 GHz 2,525 GHz 1.000 MHz 2.30298 GHz -42.63 dBm -17.63 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.29231 GHz -42.23 dBm -17.23 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89315 GHz -42.38 dBm -17.38 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.96466 GHz -42.38 dBm -17.38 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.77702 GHz -33.71 dBm -8.71 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76003 GHz -34,02 dBm -9.02 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.84115 GHz -33.79 dBm -8.70 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78015 GHz -33.77 dBm -8.77 dB
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